
 
 

 

 
 

 

 

  

 

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

ORDER R5-2018-0070-001 

AMENDED WASTE DISCHARGE REQUIREMENTS 
FOR 

CITY OF PATTERSON 
CITY OF PATTERSON WATER QUALITY CONTROL FACILITY 

STANISLAUS COUNTY 

The California Regional Water Quality Control Board, Central Valley Region (Central Valley 
Water Board) finds that: 

1. On 11 December 2017, the City of Patterson (Discharger or City) submitted a Report
of Waste Discharge (RWD) for updating Waste Discharge Requirements (WDRs)
Order R5-2007-0147 for its Water Quality Control Facility (WQCF or Facility). On 13
February 2018, the City submitted a revised RWD. The City submitted additional
[...]
submitted to the Central Valley Water Board for its consideration of transferring 
the ownership of this Order at one of its regularly scheduled meetings. 

19. A copy of this Order (including Information Sheet, Attachments and SPRRs) 
and the MRP Order, shall be kept at the Facility for reference by operating 
personnel. Key operating personnel shall be familiar with their contents. 

20. The Central Valley Water Board will review this Order periodically and will 
revise requirements when necessary. 

If, in the opinion of the Executive Officer, the Discharger fails to comply with the provisions of 
this Order, the Executive Officer may refer this matter to the Attorney General for judicial 
enforcement, may issue a complaint for administrative civil liability, or may take other 
enforcement actions. Failure to comply with this Order may result in the assessment of 

Scanned Document

Scanned Document



 

 

 

 

28 WASTE DISCHARGE REQUIREMENTS ORDER R5-2018-0070-001 
CITY OF PATTERSON 
WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 

Administrative Civil Liability of up to $10,000 per violation, per day, depending on the 
violation, pursuant to the Water Code, including sections 13268, 13350 and 13385. The 
Central Valley Water Board reserves its right to take any enforcement actions authorized by 
law. 
Any person aggrieved by this action of the Central Valley Water Board may petition the State 
Water Board to review the action in accordance with Water Code section 13320 and Title 23, 
section 2050 et seq. The State Water Board must receive the petition by 5:00 p.m., 30 days 
after the date of this Order, except that if the thirtieth day following the date of this Order falls 
on a Saturday, Sunday, or state holiday, the petition must be received by the State Water 
Board by 5:00 p.m. on the next business day. Copies of the law and regulations applicable to 
filing petitions may be found on the Internet on the Petitions/Water Quality webpage 
(http://www.waterboards.ca.gov/public_notices/petitions/water_quality), or will be provided 
upon request. 

Scanned Document

Scanned Document

http://www.waterboards.ca.gov/public_notices/petitions/water_quality


 

Water Boards 

29 WASTE DISCHARGE REQUIREMENTS ORDER R5-2018-0070-001 
CITY OF PATTERSON 
WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 

I, PATRICK PULUPA, Executive Officer, hereby certify that the foregoing is a full true, and correct 
copy of an Order adopted by the California Regional Water Quality Control Board on 5 October 
2018, and amended on 22 June 2023. 

Date: 2023.07.11 
15:43:00 -07'00' 

PATRICK PULUPA, Executive Officer 

Scanned Document

Scanned Document



.a _:-;i· ..... l ~,.....,_ 
~-- >ii!·. r, · , CITY OF MODESTO 
·. ' .. WASTEWATER· • . 
~-:~· TREATMENTPLANT11 ~. 

,. 

OM -; <J: ,• : -
'" C) 4 •• 

' 
.1 

1__ '\,,.' .• ,- •. /;.~ .. ; - ) - t, 

' ...... • ... ,,., '"" ,., ~-.!"-. ~--""''-'-~~4-

"~--~-:7ri:=~ ( r: .: 

,• ....._,ii 

11 11 
Drawing·Reference:11 SITE·LOCA TION·MAPi[ 

~~~~J~~e11 b1TY OFPATTERSON11 
TOPOGRAPHIC·MAPi[ WATER QUALITY-CONTROL FACILITY11 
7.S·MINUTE QUADn STANISLAUS-COUNTY n 

,. . 

--~----i 

- - -~ . 

-4-
• 

approx. ·scale11 
1·in. ·=·2,400·ft.O 

ORDER R5-2018-0070-001 ATTACHMENT A 

Scanned Document

Scanned Document



..., 

-----_ .. _,E] __ -_._,,.__""_"_"_, • 

,,,,., 

-• 

; & , J -------------------------------------------~ 
0 1>-rt.VEVTPUwPST\TIOM 

© SASTS OJ00,,1!0:-.1 tfl'CII I 

© SA$l S $EOONOARYC:1.AA!f!ER 1 

© 001/THEFFtuENT I\IMPSTATION 

© OP£AATl(NSTR,'IU.ER 

© !:LECrR!CA'.. 6'.1LONG 

© $.\JOGE ORYIN-0 eros (f'lASTIC r.'f{X'I,) 

® .-;'A.$iSOXtM,TIONOlTCH 

@ N/oSTS SECONl>l<R'f CLAAlflERS • Mi> 2 

@) AO\'ANCEOINt EGAAIEOP()NO$"$lEM 

@ STOW,1\\'ATEROETENTION 81.Slli 

@) St.UOOE 00'!1NC6£0S(S,V.0) 

@) A!:R061COJOEST£RS 1 2, l 

@ C:Et!TRIFOOE 

@ W.STSEFFLUEHT P\/MPSTATION 

@) N,.STSOIST~8UTIONSTRUCTUII£ 

@ PROl'O$F.02{1;0F1-II.SE I I A.OMI\IISTRArt()NBl,110100 

@ PROPOSEomor+rASE II SASfSO)(D,\TIONOnCH 2 

© PROPOS£Cll<®flt!ASE I I SASTSS€0Cmt>l,RYCL/.(,Ufl£f.t 2 

@) PROPOS£02'llGFHASE 11 AEROSIC OIOESlERS4,!:,S 

t 1.\AINTENk\CEflUl[C(NG t& NPSE.f:FLI.IENT PUMl>$T/,TICN 

© PROl"03E02020 PK'I.SE ll•SCUTHa!OSOUDSSTOAACE /\.qEA 

F PROPOSED 2Q;O FliAS~ I I STORM\\'A Tfl:l RfTEt. TION PQr..O 

Orawing ·Reference:11 
Re.port-of. Waste ·Discharge . ·Oeoe.mber· 201711 

" 
SITE·PLAN'I 
CITY·OF·PATTERSON1] 
WATER·QUALITY·CONTROL·FACILITY1] 
STANISLAUS·COUNTYa 

~ 

" ♦ Monttoring·Well,i 

ORDER R5-2018-0070-001 ATTACHMENT B 

Scanned Document

Scanned Document



c Emergency flow 
Influent to to Percolatio n 

,S1orage Pond 1 Ponds 5,7 

T T 
AIPS AJPS AIPS AIPS I I f Pdma,y 

Secondary Tertiary Effl uent - . 
I Pond Pond Pond 
I Pump Sta. 

' ~AIPSMc tcr NASTS/AIPS 
Dis tribution NASTS 
Structure_ l f NASTS Meter ..... Secondary ,-

Clarifier 1 
NAt S 0Xid3t ion Oitch )-

NAST$ 

""' Effluent (AnOJ1k } (Aerobic/ 
NASTS Pump Sta. 

I I 
CPropoicd NAST Upgrade s 

Secon~ry _, -Influent Bar Influent Clarifie r 2 ... Pump --- ~ from City Scr~n 
Station 

~ SAS TS Mete r North/ 

SASTS Centra l 
' 

_f 
SASrs Oxidat ion Ditch 1 "'\. Secondary ~ 

Percola tion 

(Anc,xi~) ' {Aerobic) ~ ~,.,m.,~L Ponds _ 

SASTS Flow South Effluent .., 
Splitter - SASTS . Pump Sta t ~ SA¾~ Oxida t ion Ditch 1 ) - Secondary South 

{Ano,dcJ: (Aerobic/ ~ a rifter 2 Percolat ion 

I ee:eod Ponds 

' I b istin& \c P..,po"'d C<,mm;ngl• d 

\:; I Em~racnC( Efflue nt S11mpling 

Pha~ Ill Proposed Facllfties Location 
' ' Proi>osed ui,grade Normal Op,e,rationalf low 

I I Ptoposed F.adlities - -- Alt1Jrn.itivu ~ rational f low 
C 

Orawing ·Referenoe:11 PROCESS·SCHEMATIC1 Re.port-of·Waste ·Oischsrg e . ·December· 201711 

" 
CITY·OF·PATTERSON1] 
WATER·QUAUTY·CONTROL·FACIUTY1] 
STANISLAUS·COUNTYo 

ORDER R5-2018-0070-001 ATTACHMENT C 

Scanned Document

Scanned Document



 

INFORMATION SHEET 
ORDER R5-2018-0070 
CITY OF PATTERSON 
WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 

Background 

The City of Patterson wastewater treatment facility is located approximately three miles 
northeast of Patterson, at 14901 Poplar Avenue in Stanislaus County.  The facility is 
located along the west bank of the San Joaquin River and treats wastewater from the 
City of Patterson and Diablo Grande (a residential and golf course resort community).  

The existing facility consists of three separate treatment systems including the north 
activated sludge treatment system (NASTS), an advanced integrated pond system 
(AIPS), and the south activated sludge treatment system (SASTS).  Undisinfected 
secondary effluent from each of three treatment systems is discharged to a series of 15 
percolation ponds for disposal. 

Waste Discharge Requirements (WDRs) Order R5-2007-0147, adopted by the Board on 
26 October 2007, currently prescribes requirements for the facility.  The WDRs Order 
contains an influent flow limit of 2.45 million gallons per day (MGD) as a monthly 
average. However, treatment capacity was reduced from 2.45 to 2.25 MGD by the 
Discharger to comply with an effluent nitrogen limit in Order R5-2007-0147. In order to 
meet demands of future development, the Discharger proposes to increase treatment 
capacity from 2.25 MGD to 2.45 MGD and then to 3.7 MGD in two phases by modifying 
the WQCF. Therefore, the WDRs must be revised.  

Enforcement History 

On 7 December 2010, Cleanup and Abatement (CAO) Order R5-2010-0703 was issued 
by the Executive Officer.  The CAO Order was prepared to address total suspended 
solids, BOD, and total nitrogen effluent limit violations from the AIPS, and total nitrogen 
effluent limit violations from the NASTS. 

The CAO Order requires the Discharger to submit the following technical reports, 
including a quarterly progress report; a performance evaluation technical report for the 
NASTS; a workplan that describes methods to be used to evaluate the volume and 
mass of sludge in the AIPS ponds and Ponds 12 and 13; a technical report that includes 
results of the sludge evaluation in the AIPS ponds and Ponds 12 and 13, and a 
technical report demonstrating that all modifications/improvements needed to ensure 
that the AIPS, SASTS, and NASTS consistently comply with the effluent limits in the 
WDRs Order R5-2007-0147. 

The Discharger submitted all required reports and made the following improvements 
and modifications: 

Scanned Document

Scanned Document



 

 

 

  

 

2 WASTE DISCHARGE REQUIREMENTS ORDER R5-2018-0070-001 
CITY OF PATTERSON 
WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 

(a) In June 2011, a centrifuge was installed dewatering all sludge produced by
the treatment systems.

(b) On November 1, 2011, the Discharger submitted a Facility Wide Compliance
Report. The report described improvements completed at the NASTS which
included adjustments to distribution of influent which eliminated hydraulic
peak “slug” loads to the NASTS, adjustments to the clarifier distribution weir
plates and elevation adjustments of the clarifier launders.  The RWD states
that since these improvements were completed the NASTS has consistently
produced effluent that has met the WDRs limitations.

(c) Approximately 2,000 tons of sludge was removed from the AIPS in 2011
and 2012.

(d) The AIPS has difficulty fully nitrifying in primary and secondary ponds. The
Dischargers adjusted aerator running time and added an additional aerator in
the primary pond in October 2014.

(e) In 2010, the Discharger completed piping modifications to allow for the
comingling of effluent from the NASTS, SASTS and AIPS.  During January
2014 through December 2015, the Discharger collected samples of the
commingled effluent to evaluate the quality and the test results are included
in Finding 23.

Changes in the Discharge 

The Discharger proposed two projects that will increase the capacity of the WQCF: 
(a) NASTS Upgrades

The City plans to construct a 200,000-gallon concrete tank to add an anoxic
zone to the existing oxidation ditch. This will improve the reliability and
consistency of nitrogen removal from the wastewater and will allow the
capacity to be restored from 0.8 MGD to 1.0 MGD.

(b) Phase III Expansion

The expansion will increase the treatment capacity of SASTS from 1.25
MGD to 2.5 MGD by adding an additional oxidation ditch, secondary clarifier,
three more aerobic digesters, a solid thickening system and a storm water
retention pond.

Legal Effect of Rescission of Prior WDRs or Orders on Existing Violations 
The Board’s rescission of prior waste discharge requirements and/or monitoring and 
reporting orders does not extinguish any violations that may have occurred during the 
time those waste discharge requirements or orders were in effect.  The Central Valley 
Water Board reserves the right to take enforcement actions to address violations of prior 

Scanned Document

Scanned Document



 

 

 

 

3 WASTE DISCHARGE REQUIREMENTS ORDER R5-2018-0070-001 
CITY OF PATTERSON 
WATER QUALITY CONTROL FACILITY 
STANISLAUS COUNTY 

prohibitions, limitations, specifications, requirements, or provisions of rescinded waste 
discharge requirements or orders as allowed by law. 

CV-SALTS Regulatory Considerations
The Central Valley Water Board adopted Basin Plan amendments incorporating new 
programs for addressing ongoing salt and nitrate accumulation in the Central Valley at 
its 31 May 2018 Board Meeting. These programs, once effective, could change how the 
Central Valley Water Board permits discharges of salt and nitrate. The Salinity Control 
Program currently being developed would subject dischargers that do not meet stringent 
salinity numeric values (700 umhos/cm EC as a monthly average to protect the AGR 
beneficial use and 900 umhos/cm as an annual average to protect the MUN beneficial 
use) to performance-based salinity requirements , and would require these dischargers 
to participate in a Basin-wide Prioritization and Optimization Study to develop a long-
term strategy for addressing salinity accumulation in the Central Valley. 
The level of participation required of dischargers whose discharges do not meet 
stringent salinity requirements will vary based on factors such as the amount of salinity 
in the discharge, local conditions, and type of discharge. The Central Valley Water 
Board anticipates that the CV-SALTS initiative will result in regulatory changes that will 
be implemented through conditional prohibitions and modifications to many WDRs 
region-wide, including the WDRs that regulate discharges from the Facility. More 
information regarding this regulatory planning process can be found at the following link: 

https://www.waterboards.ca.gov/centralvalley/water_issues/salinity/ 

Reopener 
The conditions of discharge in the proposed Order were developed based on currently 
available technical information and applicable water quality laws, regulations, policies, 
and plans and are intended to assure conformance with them. It may be appropriate to 
reopen the Order if new technical information is received or if applicable laws and 
regulations change. 

Discharge Limitations and Provisions 

This Order contains flow limits to the wastewater treatment facility and a schedule to 
increase flow limits based on completing proposed work. This Order also establishes 
performance based effluent limitations for BOD, TSS, TDS and nitrate as nitrogen. 

The Provisions section of this Order requires submittal of technical and monitoring 
reports by the specified dates. 

Scanned Document

Scanned Document

https://www.waterboards.ca.gov/centralvalley/water_issues/salinity

	ORDER R5-2018-0070-001
	AMENDED WASTE DISCHARGE REQUIREMENTS FOR CITY OF PATTERSON CITY OF PATTERSON WATER QUALITY CONTROL FACILITY STANISLAUS COUNTY
	Existing Facility
	Proposed Changes
	Site-Specific Conditions
	Groundwater Considerations
	Basin Plan, Beneficial Uses, and Regulatory Considerations
	Antidegradation Analysis
	Other Regulatory Considerations
	Public Notice
	A. Discharge Prohibitions
	B. Flow Limitations
	C. Effluent Limitations
	D. Discharge Specifications
	E.Groundwater Limitations
	F. Solids Disposal Specifications
	G. Other Provisions


	ORDER R5-2018-0070-001 ATTACHMENT A
	ORDER R5-2018-0070-001 ATTACHMENT B
	ORDER R5-2018-0070-001 ATTACHMENT C
	INFORMATION SHEET
	ORDER R5-2018-0070 CITY OF PATTERSON WATER QUALITY CONTROL FACILITY STANISLAUS COUNTY
	Background
	Enforcement History
	Changes in the Discharge
	Legal Effect of Rescission of Prior WDRs or Orders on Existing Violations
	CV-SALTS Regulatory Considerations
	Reopener
	Discharge Limitations and Provisions






